

前立腺がん

療法名	薬剤名	投与量	施行日	投与期間
DTX	DTX	70mg/m ²	1	3週間
Pembrolizumab	Pembrolizumab	200mg	1	3週間
DP	DTX	75mg/m ²	1	3週間
	PSL	10mg/day(連日服用)	1~21	
カバジタキセル+PSL	CAB	25mg/m ²	1	3週間
	PSL	10mg/day(連日服用)	1~21	